16
15 4
14 ot
\ 18
ERE
12 aihes 10
9 7 5
B L
- 11 e
=2l 10 " 2?26
& L
112 7 28
. 30 29
5 9 i
L] '-1
: EE
4 Y e _ 2
; ‘ 3l
3
2
L 2
L
a0
| 41 F
m
42
43 . 1
48 a4 : <117 ;
47
g 46 45 116
t -y L1
et A s
S i
o 5 :
55 e . =
56 s by
; m = 78
- , - 62 61 : ; | :
" ah : o s 1 38 3
655 i)
6? \..'
81 "
57 60 68 ,/\
58 82 57
T a4 83
115 © g _
|
114 i 3
% s . z
02 g7 86
04 - LA
95 4 a0 P
1 [ a1 ¥
gﬁ 1 & a
[ ! 15
: K ; = 7% 419
! 98 107
o7 mom oI

JTLEUCLLG

.

20

a5
4

64
70

s
76

25

24

23

38

75

ay

2]
22

13

£l

120

73
74

71

72

GB602



Item No. Type Sub  Part No. Description Qty  Unit
001 AL00000106 PAN HEAD SCREW M5X50 1 PC.
002 AL00000002 LEFT WHEEL COVER 1 PC.
003 AL00000003 HEX NUT M12 LH 1 PC.
004 AL00000004 OUTER FLANGE 60 1 PC.
005 AL00000005 INNER FLANGE 60 1 PC.
006 1 AL00000110 SCREW M5X10 3 PC.

2 AL00000304 PAN HEAD SCREW M5X10 WITH W 3 PC.
007 AL00000006 LEFT WHEEL GUARD (INNER) 1 PC.
008 AL00000114 PAN HEAD SCREW M4X6 4 PC.
009 AL00000007 CORD CLAMP 1 PC.
010 AL00000132 SPRING WASHER 5 1 PC.
011 AL00000121 HEX NUT M5 1 PC.
012 AL00000008 LAMP COVER BASE 1 PC.
013 ALO0000009 PLASTIC HEX NUT M10 1 PC.
014 AL00000102 BIND HEAD SCREW M4X6 2 PC.
015 ALO0000010 CORD CLAMP BASE 1 PC.
016 AL00000104 PAN HEAD SCREW M4X10 2 PC.
017 AL00000105 PAN HEAD SCREW M4X30 2 PC.
018 AL00000011 LAMP COVER ASSY 1 PC.
019 2 AL00000303 LAMP SOCKET S-25 US 1 PC.
020 AL00000013 BULB S-25 12V 10W 1 PC.
021 AL00000014 KNOB BOLT M4X12 1 PC.
022 1 AL00000116 HEX BOLT M6X30 1 PC.

2 AL00000119 HEX BOLT M6X30 1 PC.
023 AL00000127 FLAT WASHER 6 1 PC.
024 ALO0000015 EYE SHIELD MOUNTING ARM L 1 PC.
025 AL00000016 EYE SHIELD L ASSY 1 PC.
026 AL00000121 HEX NUT M5 1 PC.
027 AL00000132 SPRING WASHER 5 1 PC.
028 1 AL00000115 HEX BOLT M5X10 1 PC.

2 AL00000252 HEX BOLT M5X10 WITH WR 1 PC.
030 AL00000017 LEFT SPARK SHIELD 1 PC.
031 AL00000018 LEFT WORK REST 1 PC.
032 AL00000128 FLAT WASHER 8 2 PC.
033 AL00000132 SPRING WASHER 5 1 PC.
034 AL00000121 HEX NUT M5 1 PC.
035 AL00000118 HEX BOLT M8X10 2 PC.
036 AL00000113 PAN HEAD SCREW M5X135 4 PC.
037 AL00000126 FLAT WASHER 5 4 PC.
038 AL00000019 HOUSING R 1 PC.
039 AL00000100 BALL BEARING 6202 1 PC.
040 AL00000135 SPRING PIN 3X8 2 PC.
041 AL00000232 ROTOR 1 PC.
042 AL00000231 STATOR 120-127V 60HZ 1 PC.
043 AL00000022 GROMMET 1 PC.
044 AL00000023 HOUSING CENTER 1 PC.
045 AL00000108 PAN HEAD SCREW M4X8 4 PC.
046 AL00000024 CORD CLIP PLATE (3 HOLES) 1 PC.
047 AL00000103 PAN HEAD SCREW M4X8 2 PC.
048 AL00000170 POWER SUPPLY CORD NEMA 3P 1 PC.
051 AL00000026 GROMMET WITH STRAIN RELIEF 3 PC.
052 AL00000100 BALL BEARING 6202 1 PC.
053 AL00000027 WAVE SPRING WASHER 27.5 1 PC.

2 MODEL GB602

(13/07/2023)



Item No. Type Sub  Part No. Description Qty  Unit
054 AL00000028 HOUSING L 1 PC.
055 AL00000132 SPRING WASHER 5 4 PC.
056 AL00000121 HEX NUT M5 4 PC.
057 AL00000122 HEX NUT M8 1 PC.
058 2 AL00000295 PAN HEAD SCREW M4X7 WITH WG 1 PC.
059 AL00000029 CAPACITOR SUPPORT 1 PC.
060 AL00000139 CAPACITOR 8 MICRO F/300V 1 PC.
061 AL00000131 SPRING WASHER 4 2 PC.
062 AL00000120 HEX NUT M4 4 PC.
063 AL00000131 SPRING WASHER 4 2 PC.
064 AL00000108 PAN HEAD SCREW M4X8 6 PC.
065 AL00000031 SWITCH BOARD 1 PC.
066 AL00000103 PAN HEAD SCREW M4X8 2 PC.
067 AL00000168 SWITCH WITH COVER 1 PC.
069 AL00000134 TOOTHED LOCK WASHER 4 1 PC.
070 2 AL00000295 PAN HEAD SCREW M4X7 WITH WG 1 PC.
071 AL00000106 PAN HEAD SCREW M5X50 1 PC.
072 AL00000034 RIGHT WHEEL COVER 1 PC.
073 AL00000035 HEX NUT M12 1 PC.
074 AL00000004 OUTER FLANGE 60 1 PC.
075 AL00000013 BULB S-25 12V 10W 1 PC.
076 ALO0000011 LAMP COVER ASSY 1 PC.
077 AL00000105 PAN HEAD SCREW M4X30 2 PC.
078 AL00000104 PAN HEAD SCREW M4X10 2 PC.
079 AL00000010 CORD CLAMP BASE 1 PC.
080 AL00000102 BIND HEAD SCREW M4X6 2 PC.
081 AL00000009 PLASTIC HEX NUT M10 1 PC.
082 ALO0000008 LAMP COVER BASE 1 PC.
083 AL00000012 LAMP SOCKET S-25 1 PC.
084 ALO0000007 CORD CLAMP 1 PC.
085 AL00000114 PAN HEAD SCREW M4X6 4 PC.
086 AL00000036 RIGHT SPARK SHIELD 1 PC.
088 1 AL00000115 HEX BOLT M5X10 1 PC.

2 AL00000252 HEX BOLT M5X10 WITH WR 1 PC.
089 AL00000037 EYE SHIELD WITH MAGNIFYER 1 PC.
090 AL00000038 EYE SHIELD MOUNTING ARM R 1 PC.
091 AL00000014 KNOB BOLT M4X12 1 PC.
092 AL00000039 COOLANT TRAY 1 PC.
093 AL00000040 UNDER COVER 1 PC.
094 AL00000041 PUBBER FOOT 4 PC.
095 AL00000129 FLAT WASHER 4 (L) - removed 4 PC.
096 1 AL00000109 PAN HEAD SCREW M4X16 WITH R 4 PC.

2 AL00000305 PAN HEAD SCREW M4X16 WITH R 4 PC.
097 1 AL00000116 HEX BOLT M6X30 1 PC.

2 AL00000119 HEX BOLT M6X30 1 PC.
098 AL00000127 FLAT WASHER 6 1 PC.
099 AL00000121 HEX NUT M5 1 PC.
100 AL00000132 SPRING WASHER 5 1 PC.
101 AL00000121 HEX NUT M5 1 PC.
102 AL00000132 SPRING WASHER 5 1 PC.
103 ALO0000005 INNER FLANGE 60 1 PC.
104 1 AL00000110 SCREW M5X10 3 PC.

2 AL00000304 PAN HEAD SCREW M5X10 WITH W 3 PC.
105 AL00000042 RIGHT WHEEL GUARD (INNER) 1 PC.
106 AL00000043 RIGHT WORK REST 1 PC.

3 MODEL GB602

(13/07/2023)



Item No. Type Sub  Part No. Description Qty  Unit
107 AL00000132 SPRING WASHER 5 1 PC.
108 AL00000121 HEX NUT M5 1 PC.
109 AL00000128 FLAT WASHER 8 2 PC.
110 AL00000118 HEX BOLT M8X10 2 PC.
111 AL00000143 PAN HEAD SCREW M5X46 2 PC.
113 AL00000133 SPRING WASHER 6 1 PC.
118 AL00000133 SPRING WASHER 6 1 PC.
120 AL00000143 PAN HEAD SCREW M5X46 2 PC.
ACCESSORIES - Visit www.makita.ca for more accessories information -

AO01 AL00000044 WRENCH 8-19 1 PC.
A02 AL00000045 WRENCH 10-13 1 PC.
A03 B-51926 6" GRINDING WHEEL WA 60 150X16X12.7 1 PC.
A04 B-51932 6" GRINDING WHEEL GC 120 150X16X12.7 1 PC.
A05 AL00000147 SAFETY GOGGLE 1 PC.
A06 B-51904 6" GRINDING WHEEL A36M 1 PC.
AO07 B-51910 6" GRINDING WHEEL A60M 1 PC.
A08 A-47547 WHEEL TOOL 1 PC.

4 MODEL GB602

(13/07/2023)



	GB602 - PAGE 1
	GB602(forPB)
	GB602


